
   

 

 

Cyanotoxin Management Plan 
Template and Example Plans 

November 2016 



 

i 

Office of Water (4607M) 
EPA 810-B-16-006 
November 2016



 

ii 

Disclaimer 

This document was prepared by the U.S. Environmental Protection Agency (USEPA) as an informational 
resource for public water systems and primacy agencies to prepare for and respond to the risk of 
cyanotoxins in finished water. 

This document is not a regulation; it is not legally enforceable; and it does not confer legal rights or 
impose legal obligations on any party, including USEPA, States, or the regulated community. While the 
USEPA has made every effort to ensure the accuracy of the discussion in this document, the obligations 
[...]
1.2 Create an Inventory of HABs Risk Factors .................................................................................... E1.11 
1.2.1 Source Water Characteristics ................................................................................................... E1.11 
Land Use ............................................................................................................................................ E1.12 
1.2.2 Water Quality Parameters ....................................................................................................... E1.13 
Historical Cyanobacteria and Cyanotoxin Events in Source Water .................................................. E1.13 
Presence of Toxic Cyanobacteria in Clear Lake ................................................................................. E1.13 
Presence of Cyanotoxins in Clear Lake ............................................................................................. E1.14 
Nutrients ........................................................................................................................................... E1.15 
1.2.3 Point Sources of Pollution ........................................................................................................ E1.15 
1.2.4 Nonpoint Sources of Pollution ................................................................................................. E1.16 
1.2.5 Climate and Weather ............................................................................................................... E1.17 

1.3 Assess Vulnerability...................................................................................................................... E1.18 

Step 2: Preparation, Monitoring for Early Warning Signs and Immediate Actions ............................... E1.19 

2.1 Preparation .................................................................................................................................. E1.19 
Prepare Staff and Equipment for Monitoring ................................................................................... E1.19 

Prepare for Treatment Adjustments .................................................................................................. E1.19 
Communications ............................................................................................................................... E1.20 
Establish Communication Plan with other Source Water Users ....................................................... E1.20 
Communication with Stakeholders ................................................................................................... E1.20 

2.2 Monitoring the Early Warning Signs ............................................................................................ E1.21 
Early Indicators of a Cyanobacterial Bloom ...................................................................................... E1.21 

2.3 Immediate Actions if a Bloom is Suspected ................................................................................. E1.22 
Monitoring Actions in Response to Early Warning Signs .................................................................. E1.22 
Communication Actions in Response to Early Warning Signs .......................................................... E1.22 
Source Water Mitigation Actions in Response to Early Warning Signs ............................................ E1.22 

Step 3: Raw Water Cyanotoxin Monitoring and Treatment Adjustments ............................................. E1.23 

Monitoring if Cyanobacteria are Identified or Suspected ................................................................. E1.23 
Operational Adjustments Based on Raw Water Cyanotoxin Measurements .................................... E1.23 
Communications Based on Raw Water Cyanotoxin Measurements ................................................. E1.24 

Step 4: Finished Water Cyanotoxin Monitoring and Treatment Adjustments ...................................... E1.25 



 

E1.3 

Finished Water Microcystins Monitoring .......................................................................................... E1.25 
Treatment .......................................................................................................................................... E1.26 
Communications ................................................................................................................................ E1.26 

Step 5: Continued Finished Water Cyanotoxin Monitoring, Treatment Adjustments and Public 
Communication ...................................................................................................................................... E1.27 

Continued Finished Water Microcystins Monitoring ......................................................................... E1.27 
Treatment .......................................................................................................................................... E1.27 
Communications ................................................................................................................................ E1.28 

Long-Term Activities .............................................................................................................................. E1.29 

Treatment Activities ........................................................................................................................... E1.29 
Monitoring Activities .......................................................................................................................... E1.29 
Source Water Protection Management Approaches ......................................................................... E1.29 

References ............................................................................................................................................. E1.31 

Appendices 
Appendix A Cyanotoxin Management Flowchart .................................................................................. E1.32 

Appendix B Contacts and Stakeholder Information .............................................................................. E1.33 

Appendix C Notifying the Public of Cyanotoxins in their Water ............................................................ E1.34 



 

Highlands Mutual Water Company Cyanotoxin Management Plan – Executive Summary E1.4 

Executive Summary 
Highlands Mutual Water Company, with the support of the State of California and the United States 
Environmental Protection Agency (USEPA), has developed this Cyanotoxins Management Plan (CMP) to 
prepare for and mitigate risks from harmful algal blooms (HABs) and cyanotoxins occurring in Clear Lake 
in order to protect public drinking water from cyanotoxin contamination. This document provides steps 
and documents activities to prepare for and identify a potential HAB occurrence, make treatment and 
operational adjustments to remove cyanotoxins from drinking water, provide timely information and (as 
appropriate) an advisory to the water system’s customers and document information about occurrences 
of HABs so that information can be used to minimize the effect of HABs on the water system in the 
future. This plan also contains possible future activities the utility could engage in to mitigate the risks 
from HABs and cyanotoxins, such as long-term source water protection activities. 

The steps and activities outlined in this CMP include: 

Step 1: Assess Source Water 
Step 2: Preparation, Monitoring for Early Warning Signs and Immediate Actions 
Step 3: Raw Water Cyanotoxin Monitoring and Treatment Adjustments 
Step 4: Finished Water Cyanotoxin Monitoring and Treatment Adjustments 
Step 5: Continued Finished Water Cyanotoxin Monitoring, Treatment Adjustments and Public 
Communication 

In addition to the five steps above, long-term activities are also discussed to enhance the utility’s ability 
to prevent, mitigate and manage the risks from cyanotoxin occurrence in source and finished waters.



 

Highlands Mutual Water Company Cyanotoxin Management Plan – Overview  E1.5 

Highlands Mutual Water Company Overview 
The Highlands Mutual Water Company is located on the shores of Clear Lake, California and serves 6,169 
people through approximately 2,300 service connections. Water is pumped from Clear Lake and treated 
using powdered activated carbon (PAC), permanganate, ozone, conventional filtration, granular 
activated carbon (GAC) filtration and chlorine. A description of the water system’s treatment process is 
provided below, as well as a schematic of the treatment system. Besides concerns related to HABs, the 
water system contends with taste and odor problems stemming from geosmin and MIB production by 
some HABs. The water system is also challenged by Disinfection Byproducts (DBPs) formed when the 
organically-rich water from the lake is chlorinated. 

Source Water 
The only source of water is Clear Lake. The water system draws water from the lake with two vertical 
turbine pumps, one on line and one on standby. Each pump can produce 2,000 gallons per minute. The 
pumps can be lowered with a limited adjustment of one to three feet. Limitations with the source are 
primarily related to water quality, with silts up to 200 nephelometric turbidity units (NTU) in the winter 
and large algal blooms in late spring and summer. Both of these problems can cause a large percentage 
of in-service time loss on the dual media filters and GAC filters, as well as adversely affect water quality. 

Treatment Process 
Highlands Mutual Water Company provides the following treatment on the water from Clear Lake 
(Figure 1 displays a diagram of the treatment train): 

• Lake Water Pumps: Raw water is drawn from Clear Lake and pumped by one of two large 
vertical turbine pumps located on Beakbane Island to the Hillcrest Avenue Treatment Plant for 
processing. The water system can produce 2.5 million gallons per day through the treatment 
plant. During the summer months PAC is added just after the raw water pumps for both taste 
and odor as well as cyanotoxin control. 

• Ozone Gas Treatment and Potassium Permanganate Addition: The primary use of ozone gas is to 
help control taste and odor problems in the lake water that occur during the warm summer 
months. Operators are concerned about cell lysis and typically restrict operations to minimize 
floating material. There is discussion of making post-ozone available between the dual media 
filters and the GAC filters to minimize cell lysis. Ozone is not used in storage or distribution 
systems as it does not hold an adequate residual. 

• Clarification: Water flows through each ozone contact chamber into parallel upflow clarifiers for 
the next stage of treatment, with aluminum chloro-hydrate (ACH) added as a coagulant before 
the water enters the clarifiers. The two clarifiers settle out about 90 percent of the turbidity 
from the water. Sludge accumulates on the weekends and is a potential source of cyanotoxins. 
The operators are working on automating the screw press to run during the weekends to 
process the sludge continually. 

• Dual Media Filters: Water is taken from the top of each clarifier and pumped through dual 
media filters consisting of anthracite coal and filter sand. The two dual media filters are 
operated in parallel, with one filter per clarifier. 

• GAC Filters: Water from the dual media filters flows into two sets of two GAC filters that are 
operated in series. Their main function is further removal and control of taste and odor 
compounds and total organic carbon (TOC). The first set of GAC filters contains GAC made from 



 

Highlands Mutual Water Company Cyanotoxin Management Plan – Overview  E1.6 

coconut shells, the second set contains GAC made from lignite. The filter media is changed every 
three to five years. 

• Chlorine Disinfection: The final stage of the water treatment process involves the injection of 
chlorine for disinfection. Sodium hypochlorite is injected before water enters the clearwell, in 
order for adequate disinfection CT to be achieved. The pH of water can vary from 7.7 to 9.7 
depending on the size of the algal bloom and type of algae (or cyanobacteria) in the lake. The 
water system does not have a disinfection profile or benchmark. The plant is considered 
equivalent to conventional treatment and is credited with 2.5 log reduction of Giardia lamblia 
cysts. Therefore, the plant is required to achieve 0.5 log inactivation of Giardia lamblia cysts 
through disinfection. The plant typically operates to achieve a detectable residual in the 
distribution system between 1.6 and 1.8 mg/L chlorine residual at the entrance to the 
distribution system. 

The water system recycles its backwash water within a month, not to exceed 10% of instantaneous 
production with a target of 2 NTU and filters water to waste before putting its filters back on line after a 
backwash. The water system pre-chlorinates only for operational reasons. Pre-chlorination is not 
necessary in order for the water system to achieve its required disinfection CT. When filter problems 
start occurring due to algae and cyanobacteria in the raw water, the water system begins to pre-
chlorinate because adding chlorine seems to help with filter performance. However, pre-chlorination 
may cause cell lysing and needs to be used with caution. Most of the time, however, the water system 
does not pre-chlorinate in order to prevent total trihalomethanes and haloacetic acid formation in the 
clarifiers. 

Routine Water Quality Monitoring 
Raw water is monitored by the water system for alkalinity, TOC, pH and turbidity at the raw water pump 
discharge. Some samples are sent to a certified lab and the results are returned within 7 to 10 working 
days. Turbidity and pH results that are measured in the plant are available immediately. A scientist from 
the Elem Colony Tribe tests the lake water for microcystins biweekly using ELISA (Enzyme-Linked 
Immunosorbent Assay) method in the lab. Beginning in the summer of 2016, the water system will use 
test strips during alternate weeks to ensure that source water microcystins analysis takes place on a 
weekly basis throughout the bloom season (May through October). 

Table 1. Raw Water Monitoring 

Parameter Location Frequency Who Collects Who Does 
Sample? Analysis? 

Alkalinity Raw Water Pump 
Discharge 

Monthly Highlands MWC Lab 
TOC Monthly Operator Lab 
pH Pre-Ozone Tower Daily Operator Plant 
Turbidity Pre-Ozone Tower 15-min SCADA Plant 
Microcystins Raw Water Pump Bi-Weekly Operator Test Strip 

Discharge 
Microcystins Clear Lake Bi-Weekly Elem Colony Tribe Lab 

Cyanotoxin Management Plan 
Highlands Mutual Water Company and the State of California, with the support of the United States 
Environmental Protection Agency has developed a Cyanotoxins Management Plan (CMP) detailed in the 



 

Highlands Mutual Water Company Cyanotoxin Management Plan – Overview  E1.7 

steps below. This CMP provides an action plan to prepare for and mitigate risks from harmful algal 
blooms (HABs) and cyanotoxins occurring in Clear Lake in order to protect public drinking water from 
cyanotoxin contamination. The plan includes immediate steps discussing monitoring and treatment 
should HABs and cyanotoxins occur as well as long-term steps the system can engage in to protect 
source waters and to fully evaluate treatment capabilities. A detailed flowchart of the CMP can be found 
in Appendix A.



 

Highlands Mutual Water Company Cyanotoxin Management Plan – Overview  E1.8 

Figure 1. Schematic Diagram of the Treatment System  



 

Highlands Mutual Water Company Cyanotoxin Management Plan – Step 1 E1.9 

Step 1: Assess Source Water 
1.1 Identify Source Water Protection Areas 
A source water assessment is an evaluation of a drinking water source to determine the susceptibility to 
contamination. The first step of any source water assessment is to delineate (map) the areas of water 
[...]
Early Indicators of a Cyanobacterial Bloom ...................................................................................... E2.13 
Communication: Early Indicators of a Cyanobacterial Bloom .......................................................... E2.14 

2.3 Immediate Actions if a Bloom is Suspected ................................................................................. E2.14 
Monitoring Actions in Response to Early Warning Signs .................................................................. E2.14 
Communication Actions in Response to Early Warning Signs .......................................................... E2.14 
Source Water Mitigation Actions in Response to Early Warning Signs ............................................ E2.14 

Step 3: Raw Water Cyanotoxin Monitoring and Treatment Adjustments ............................................. E2.15 

Monitoring if Cyanobacteria are Identified or Suspected ................................................................. E2.15 
Operational Adjustments Based on Raw Water Cyanotoxin Measurements .................................... E2.15 
Communications Based on Raw Water Cyanotoxin Measurements ................................................. E2.15 

Step 4: Finished Water Cyanotoxin Monitoring and Treatment Adjustments ...................................... E2.16 

Monitoring ......................................................................................................................................... E2.16 



 

 E2.3 

Treatment .......................................................................................................................................... E2.16 
Communications ................................................................................................................................ E2.16 

Step 5: Continued Finished Water Cyanotoxin Monitoring, Treatment Adjustments and Public 
Communication ...................................................................................................................................... E2.17 

Finished Water Microcystins Monitoring .......................................................................................... E2.17 
Treatment .......................................................................................................................................... E2.17 
Communications ................................................................................................................................ E2.17 

Long-Term Activities .............................................................................................................................. E2.18 

Monitoring Activities .......................................................................................................................... E2.18 
Treatment Activities ........................................................................................................................... E2.18 
Source Water Protection Management Approaches ......................................................................... E2.18 

Appendices 

Appendix A Cyanotoxin Management Flowchart .................................................................................. E2.19 

Appendix B Contacts and Stakeholder Information .............................................................................. E2.20 

Appendix C Notifying the Public of Cyanotoxins in their Water ............................................................ E2.22 



 

Village of Perry Water System Cyanotoxin Management Plan - Executive Summary E2.4 

Executive Summary 
The Village of Perry Water System, with the support of the State of New York and the United States 
Environmental Protection Agency (USEPA), developed this Cyanotoxins Management Plan (CMP) to 
prepare for and mitigate risks from harmful algal blooms (HABs) and cyanotoxins occurring in Silver Lake 
and to protect public drinking water from cyanotoxin contamination. This document provides steps and 
activities to prepare for and identify a potential HAB occurrence, make treatment and operational 
adjustments to remove cyanotoxins from source waters, provide timely information and (as 
appropriate) an advisory to the water system’s customers, and document information about 
occurrences of HABs so that information can be used to minimize the effect of HABs on the water 
system in the future. This plan also contains possible future activities the Village of Perry Water System 
could engage in to mitigate the risks from HABs and cyanotoxins, such as long-term source water 
protection activities. 

The steps outlined in this CMP include: 

Step 1: Assess Source Water 
Step 2: Preparation, Monitoring for Early Warning Signs and Immediate Actions 
Step 3: Raw Water Cyanotoxin Monitoring and Treatment Adjustments 
Step 4: Finished Water Cyanotoxin Monitoring and Treatment Adjustments 
Step 5: Continued Finished Water Cyanotoxin Monitoring, Treatment Adjustments and Public 
Communication 

In addition to the five steps above long-term activities are also discussed to enhance the utility’s ability 
to prevent, mitigate and manage the risks from cyanotoxin occurrence in source and drinking waters.



 

Village of Perry Water System Cyanotoxin Management Plan - Overview E2.5 

Village of Perry Water System Overview 
The Village of Perry Water System serves the Village and Town of Perry and the Town of Castile, all in 
Wyoming County, for a total of 1,660 service connections and 3,673 people. On average, the system 
produces approximately 475,000 gallons per day of finished water, with a peak flow of 660,000 gallons 
per day. Peak production typically occurs around July 4th, when the plant runs 24 hours a day, seven 
days a week to meet demand. While the Village has a permit restricting lake withdrawals to two million 
gallons per day, the current plant is likely not capable of treating that much water in a day. 

The Village has a 750,000-gallon elevated storage tank as well as a 150,000-gallon storage tank with a 
chlorine booster station located on the way from the Village to the Town of Perry. Altogether, the 
system has 1.5 - 2 days of finished water storage. The distribution system has one pressure zone. 

A description of the water system’s treatment process is provided below, as well as a schematic of the 
treatment system. In addition to concerns related to HABs, the water system contends with taste and 
odor problems stemming from geosmin or MIB production by cyanobacteria growing in its primary 
source, Silver Lake. 

Source Water 
The Village of Perry uses Silver Lake as its primary source of water. There are two intakes referred to as 
Intake 1 and Intake 2. Perry only uses Intake 1. Intake 2 is located in shallower water and its valve is 
cemented shut. The maximum depth of the lake is approximately 33 feet. There are no interconnections 
with other municipalities and there is no backup supply. Silver Lake is located in Wyoming County. 

Silver Lake is a Class A lake under New York State’s lake classification system. According to this lake 
classification system, its best intended use is as a potable water supply. The lake is also used for contact 
recreation, non-contact recreation and is protected for its aquatic life and aesthetics. Residents and 
visitors access the lake for power boating, fishing and swimming through residential shoreline access 
and a state launch near the southern end of the lake. Silver Lake is stocked by New York State with 
about 4.2 million 0.5-inch walleye annually. 

Treatment Process 
Two low lift pumps bring water from Silver Lake to the treatment plant. The Village of Perry Water 
System then provides the following treatment: 

Clarification: Water flows from the pumps to an upflow clarifier where the following chemicals are 
added directly into the water as it enters: 

• The coagulant, PCH180, at a rate of 22 gallons per day 

• Orthophosphate for corrosion control at a rate of 2 gallons per day 

• Pre-chlorination to kill off algae and cyanobacteria in the raw water at a rate of 0.2-0.6 mg/L 
using 12.5% sodium hypochlorite solution 

Water leaving the upflow clarifier must maintain a turbidity of no more than 0.1 nephelometric turbidity 
units (NTU) to meet treatment goals. 

Filtration: Water that has passed through the upflow clarifier then flows to one of three filters that are 
operated in parallel. Each filter is capped with 18 inches of granular activated carbon (GAC), below 
which are two feet of sand. The GAC in each filter is replaced every three years. There are three filter 
beds and GAC is replaced in one filter bed a year, rotating among the three beds. The GAC is primarily 



 

Village of Perry Water System Cyanotoxin Management Plan - Overview E2.6 

intended to remove taste and odor compounds. Routine monitoring includes monthly paired total 
organic carbon (TOC) measurements before and after filtration collected under requirements of the 
Disinfection Byproducts Rule. 

• Each filter is backwashed twice a week based on head loss and individual filter effluent 
turbidity. When a filter’s effluent turbidity reaches approximately 0.15 NTU, it is 
backwashed. In the summer, backwashing occurs three to four times per week. 

• Chlorinated water from the clearwell is used to backwash the filters. Backwash water is not 
recycled; it goes to the sewer. 

• Based on a conversation with the GAC distributor for the Village of Perry (and several other 
communities in the northeastern U.S.), it is common for systems with GAC caps on their 
filters to use chlorinated water to backwash their filters. These systems factor in any 
deactivation of the carbon due to its contact with chlorinated water when considering the 
lifetime of the GAC. 

Disinfection and Fluoridation: Chlorine and fluoride are added after filtration and before water enters 
the clearwell. Plant operators try to maintain 1.4 – 1.6 mg/L free chlorine at the entry point to the 
distribution system (EPTDS) after the clearwell. For chlorine CT, peak flow is 660,000 gallons per day, the 
highest pH is in the summer and typically around 8.4, and summer water temperatures are in the high 
60’s to low 70’s degrees Fahrenheit. The lowest chlorine residual measured at the EPTDS in the summer 
months has been 1.4-1.55 mg/L. The clearwell baffling factor is 0.1, and the clearwell’s volume is 
350,000 gallons. The required summer CT under the Surface Water Treatment Rule is about 35 mg-
min/L. A chlorine CT of 118 mg-min/L is maintained in the summer. 

In early July, when the source water turbidity starts to rise, operators increase the post-filtration 
chlorine dose as well as the coagulant dose into the upflow clarifier, according to water and flow 
conditions. 

Routine Water Quality Monitoring 
Village of Perry operators monitor raw water alkalinity and raw and finished water TOC monthly for 
compliance with the Disinfectants and Disinfection Byproducts Rules. Raw water pH is measured daily, 
and raw water turbidity is measured continuously. The Village of Perry Water System conducts all other 
USEPA-required testing at their required frequencies. 

In addition, samples are collected and measurements are made in Silver Lake by the New York State 
Citizens Statewide Lake Assessment Program (CSLAP). CSLAP is a volunteer lake monitoring and 
education program that is managed by the New York State Department of Environmental Conservation 
(NYS DEC) and the New York State Federation of Lake Associations (NYSFOLA). NYS DEC and NYSFOLA 
provide training, equipment and supplies to volunteers to collect, process and ship water samples for 
analysis to a qualified laboratory. CSLAP monitoring measures several water quality parameters in the 
Silver Lake water column and near the shore; these parameters include nutrients (phosphorus and 
nitrogen), chlorophyll-a and phycocyanin. CSLAP monitoring of Silver Lake takes place biweekly at two 
stations during the summer months. 

Additionally, the Livingston County Health Department has microcystins test strips available that are 
primarily used to monitor recreational waters in Silver Lake. Routine monitoring of Silver Lake for algal 
toxins is not currently taking place, but the New York State Department of Health (DOH) and NYS DEC 
are working closely together to develop a targeted algal toxin monitoring program. The CSLAP ambient 



 

Village of Perry Water System Cyanotoxin Management Plan - Overview E2.7 

lake water samples that are collected are analyzed by the Upstate Freshwater Institute for nutrients and 
other general water quality analytes, and HAB toxins are analyzed by SUNY College of Environmental 
Science and Forestry (SUNY ESF), located in Syracuse. New York State’s Wadsworth Laboratories in 
Albany performs HAB toxin analysis on raw and finished drinking water samples as dictated by bloom 
related water quality concerns. 

Table 1. Raw Water Routine Monitoring 

Parameter Location Frequency Who Collects 
Sample? 

Who Does Analysis? 

Alkalinity Raw Water Pump  Monthly Village of Perry Commercial Lab 
TOC Discharge Monthly Operators Commercial Lab 
pH1  Daily  Plant 

Temperature  Daily  Plant 
Turbidity2  Continuously  Plant 

Chlorophyll-a 
Nutrients 

Phycocyanin 
Total Microcystins 

Silver Lake Bi-Weekly Citizens Statewide 
Lake Assessment 
Program (CSLAP) 

Upstate Freshwater 
Institute analyzes 
nutrients, general 

water quality 
analytes 

 
SUNY ESF analyzes 

microcystins for 
CSLAP samples 

Total Microcystins Raw and finished 
water 

As needed Village of Perry 
Operators 

Wadsworth 
Laboratories 

analyzes 
microcystins for raw 

and finished 
drinking water 

samples collected 
by Village of Perry 

1Raw water pH values range from approximately 7.2 to 8.3 depending on the season 
2Raw water turbidity ranges from 1.0 to 2.5 NTU 

Cyanotoxin Management Plan 
The Village of Perry developed this Cyanotoxins Management Plan (CMP) detailed in the steps below. 
This CMP provides an action plan to prepare for and mitigate risks from harmful algal blooms (HABs) and 
cyanotoxins occurring in Silver Lake in order to protect public drinking water from cyanotoxin 
contamination. The plan includes immediate steps discussing monitoring and treatment should HABs 
and cyanotoxins occur as well as long-term steps the system can engage in to protect source and 
drinking waters and to fully evaluate treatment capabilities. A detailed flowchart of the CMP process can 
be found in Appendix A.



 

Village of Perry Water System Cyanotoxin Management Plan – Overview  E2.8 

Figure 1. Schematic Diagram of the Treatment System

  



 

Village of Perry Water System Cyanotoxin Management Plan – Step 1 E2.9 

Step 1: Assess Source Water 
1.1 Identify Source Water Protection Areas 
A source water assessment is an evaluation of a drinking water source to determine the susceptibility to 
contamination. The first step of a source water assessment is to delineate (map) the areas of water and 
land that drain into the water supply that are to be evaluated for contaminant sources. This is called the 
Source Water Protection Area. 

The Village of Perry delineated its Silver Lake Source Water Protection Area using the Drinking Water 
Application to Protect Source Waters (DWMAPs). Map 1 shows catchments within 15 miles upstream of 
Intake #1 on Silver Lake in addition to land use indicators in the watershed

 

Map 1: Source Water Protection Area for Silver Lake, Intake #1 

1.2 Create an Inventory of HABs Risk Factors 
1.2.1 Source Water Characteristics 
The Village of Perry uses Silver Lake as its primary source of water. There are two intakes referred to as 
Intake 1 and Intake 2. Perry only uses Intake 1. Intake 2 is located in shallower water and its valve is 
cemented shut. The maximum depth of the lake is approximately 33 feet. There are no interconnections 
with other municipalities and there is no backup supply. Silver Lake is located in Wyoming County. 
[...]
Promulgated Under:      119.03 
Statutory Authority:      3745.50, 6109.04 
Rule Amplifies:      3745.50, 6109.04 



 

 

This page has been intentionally left blank



 

E4.1 

Cyanotoxins Management Plan 

 

Ottawa County Regional Water System 

Port Cl inton, Ohio 
November,  2016 



 

 E4.2 

Table of Contents 
Executive Summary .............................................................................................................................. E4.4 
Ottawa County Regional Water System Overview .............................................................................. E4.5 
Source Water ...................................................................................................................................... E4.5 
Treatment Process .............................................................................................................................. E4.5 
Routine Water Quality Monitoring ..................................................................................................... E4.5 

Cyanotoxin Management Plan ............................................................................................................. E4.8 

Step 1: Assess Source Water .................................................................................................................. E4.10 

1.1 Identify Source Water Protection Areas ...................................................................................... E4.10 
1.2 Create Inventory of HABs Risk Factors ......................................................................................... E4.10 
1.2.1 Source Water Characteristics ................................................................................................... E4.10 
Land Use ............................................................................................................................................ E4.11 
1.2.2 Water Quality Parameters ....................................................................................................... E4.11 
Historical Cyanobacteria and Cyanotoxin Events in Source Water .................................................. E4.11 
Nutrients ........................................................................................................................................... E4.11 
Point and Nonpoint Sources of Pollution .......................................................................................... E4.12 

1.3 Assess Vulnerability...................................................................................................................... E4.12 

Step 2: Preparation, Monitoring for Early Warning Signs and Immediate Actions ............................... E4.13 

2.1 Preparation .................................................................................................................................. E4.13 
Prepare Staff and Equipment for Monitoring ................................................................................... E4.13 
Prepare for Treatment Adjustments ................................................................................................. E4.13 
Communications ............................................................................................................................... E4.14 
Establish Communication Plan with other Source Water Users ....................................................... E4.14 

2.2 Monitoring the Early Warning Signs ............................................................................................ E4.14 
Early Indicators of a Cyanobacterial Bloom ...................................................................................... E4.14 

2.3 Immediate Actions if Bloom is Suspected .................................................................................... E4.15 
Monitoring Actions in Response to Early Warning Signs .................................................................. E4.15 
Treatment adjustments in Response to Early Warning Signs ........................................................... E4.15 
Communication Actions in Response to Early Warning Signs .......................................................... E4.16 

Step 3: Raw Water Cyanotoxin Monitoring and Treatment Adjustments ............................................. E4.17 

Monitoring if Cyanobacteria are Identified or Suspected ................................................................. E4.17 
Operational Adjustments Based on Source Water Cyanotoxin Measurements ................................ E4.17 
Communications Based on Source Water Cyanotoxin Measurements ............................................. E4.17 

Step 4: Finished Water Cyanotoxin Monitoring and Treatment Adjustments ...................................... E4.18 

Finished Water Microcystins Monitoring .......................................................................................... E4.18 
Treatment .......................................................................................................................................... E4.18 
Communications ................................................................................................................................ E4.18 



 

 E4.3 

Step 5: Continued Finished Water Cyanotoxin Monitoring, Treatment Adjustments and Public 
Communication ...................................................................................................................................... E4.19 

Continued Finished Water Microcystins Monitoring ......................................................................... E4.19 
Treatment and Operations ................................................................................................................ E4.19 
Communications ................................................................................................................................ E4.19 

Long-Term Activities .............................................................................................................................. E4.21 

Enhancing Monitoring and Analytical Methods................................................................................. E4.21 
Source Water Protection Management Approaches ......................................................................... E4.21 

Appendices 
Appendix A Cyanotoxin Management Flowchart .................................................................................. E4.22 

Appendix B Contacts and Stakeholder Information .............................................................................. E4.23 

Appendix C Notifying the Public of Cyanotoxins in their Water ............................................................ E4.24 

Appendix D Ohio State Monitoring Requirements ................................................................................ E4.27 



 

Ottawa County Regional Water System Cyanotoxin Management Plan – Executive Summary E4.4 

Executive Summary 
Ottawa County Regional Water System (OCRWS), with the support of the State of Ohio and the United 
States Environmental Protection Agency (USEPA), has developed this Cyanotoxins Management Plan 
(CMP) to prepare for and mitigate risks from harmful algal blooms (HABs) and cyanotoxins occurring in 
Lake Erie and the Portage River in order to protect public drinking water from cyanotoxin 
contamination. This document provides steps and establishes activities to prepare for and identify a 
potential HAB occurrence, make treatment and operational adjustments to remove cyanotoxins from 
the water, provide timely information and (as appropriate) an advisory to the water system’s customers, 
and document information about occurrences of HABs so that information can be used to minimize the 
effect of HABs on the water system in the future. This plan also contains possible future activities the 
utility could engage in to mitigate the risks from HABs and cyanotoxins, such as long-term source water 
protection activities. 

The steps outlined in this CMP include: 

Step 1: Assess Source Water 
Step 2: Preparation, Monitoring for Early Warning Signs and Immediate Actions 
Step 3: Raw Water Cyanotoxin Monitoring and Treatment Adjustments 
Step 4: Finished Water Cyanotoxin Monitoring and Treatment Adjustments 
Step 5: Continued Finished Water Cyanotoxin Monitoring, Treatment Adjustments and Public 
Communication 

In addition to the five steps above long-term activities are also discussed to enhance the utility’s ability 
to prevent, mitigate and manage the risks from cyanotoxin occurrence in source and finished waters.



 

Ottawa County Regional Water System Cyanotoxin Management Plan – Overview E4.5 

Ottawa County Regional Water System Overview 
The Ottawa County Regional Water System (OCRWS) serves approximately 25,000 customers with water 
collected from intakes on Lake Erie and the Portage River. The treatment plant is designed to treat nine 
million gallons of water per day (MGD), but can be expanded to 18 MGD at the present site. The water 
serves, in part, seven townships in Ottawa County: Danbury, Catawba Island, Erie, Salem, Portage, Harris 
and Bay, as well as the City of Port Clinton and the Village of Oak Harbor. The system has three 500,000 
gallon finished water storage tanks. Altogether, these tanks have approximately 12 to 20 hours of 
finished water storage. OCRWS has one pressure zone. 

Source Water 
OCRWS has two intakes: the Lake Erie intake and the Portage River intake. The Portage River intake 
(emergency intake) is used primarily when ice is beginning to form on Lake Erie and the water at the 
lake’s intake is temporarily restricted due to frazil ice. The Portage River intake is near the mouth of Lake 
Erie. The Lake Erie intake is their primary intake. Water entering the two intakes is piped into the raw 
water wetwell. 

Treatment Process 
A schematic of OCRWS’ treatment is provided below. The OCRWS plant is a conventional plant 
consisting of the following treatment steps: 

• Permanganate Addition: Raw water entering the pump house is fed sodium permanganate 
after the sampling well. The sodium permanganate is in contact with the water a significant 
distance from the pump house to the treatment plant (9800 feet of a 24-inch diameter pipe). 
The raw water entering the plant maintains a permanganate residual of 0.3 mg/L. However, 
OCRWS plant is considering lowering this residual level if algal cells are being lysed. 

• Pre-treatment Basins: Once water reaches the treatment plant, it enters one of four pre-
treatment basins. Powdered activated carbon (PAC) or chlorine can be fed directly into the pre-
treatment basins. 

• Coagulation, PAC and Rapid Mix: Water leaves the pre-treatment basins and passes through 
one of two rapid mix basins, where aluminum chloro-hydrate (ACH) and PAC are added and 
thoroughly mixed with the water. 

• Clarification: Once the ACH and PAC have been added and thoroughly mixed with the water, 
the water flows into one of three upflow solids contact type clarifier, where a sludge blanket 
removes particles and some organic matter. 

• Filtration: Water is then filtered by one of eight cluster type dual media sand filters. 

• Disinfection, Corrosion Control and Fluoridation: After filtration, chlorine, caustic soda and 
fluoride are added to the water before it enters one of two clearwells. The water pH entering 
the clearwells is typically approximately 7.7 – 7.9, but can be as high as 8.2. 

• Disinfection CT: Water leaves the clearwells after it has achieved sufficient disinfection CT and 
enters the distribution system. Water leaving the clearwell is considered the entry point to the 
distribution system (EPTDS). 

Routine Water Quality Monitoring 
A well in the pump house contains a sonde that measures turbidity, pH, phycocyanin and chlorophyll-a. 
Total organic carbon (TOC), alkalinity, total microcystins and Cryptosporidium are also sampled at this 



 

Ottawa County Regional Water System Cyanotoxin Management Plan – Overview E4.6 

location and samples are collected for phytoplankton identification. The raw water alkalinity is around 
100 mg/L as CaCO3 and Disinfection Byproducts (DBPs) are not a compliance problem. Operators check 
the Langelier Index at the clearwell and the elevated water storage tanks when they conduct DBP 
monitoring. A summary of routine raw water quality monitoring is provided in Table 1 below. 

Beginning in June 2016, OCRWS was required to start monitoring raw water total microcystins weekly in 
order to comply with Ohio EPA’s new cyanotoxin regulation. Table 2 summarizes the total microcystins 
monitoring schedule for complying with this new regulation. Prior to the regulation taking effect, 
OCRWS voluntarily sampled for microcystins weekly during the summer Lake Erie Microcystis bloom 
season. The current lab analyzing total microcystins samples for Ottawa County is the Oregon Water 
Treatment Plant (WTP) with the Toledo WTP serving as a backup lab. OCRWS also begins monitoring if 
the water temperature reaches 20 degrees Celsius. After collecting samples, they look at the water 
through a microscope on site to identify the algae and cyanobacteria and to determine whether or not 
growth is heavy (i.e., if algae/cyanobacteria are covering the plate). This assessment is conducted with 
lake water once a week and with raw water samples collected from the intake twice a week. OCRWS 
operators use an algae binder with information from past algae and cyanobacterial events to document 
what they see. They take photographs and fill out a phytoplankton identification form formerly known 
as the “Sandusky Form.” 

Every morning, OCRWS reviews satellite data1 and predicted bloom movement and watches the color 
near the intakes. This system works well on clear days; however, when the weather is overcast it is 
difficult to make observations. 

Table 1. Routine Raw Water Quality Monitoring 

Parameter Location Frequency Who Collects 
Sample? 

Who Does Analysis? 

Turbidity Raw Water Pump  Daily Sonde  N/A 
pH Raw Water Pump     

Phycocyanin Raw Water Pump     
Chlorophyll-a Raw Water Pump    
Microcystins  Weekly* Operators Lab 

TOC  Monthly Operators Lab 
Alkalinity 

Temperature 
 Monthly 

Daily 
Operators Plant 

Plant 
Relative biomass Satellite coverage Daily Operators Operators interpret 

*See table with (Table 2) Ohio’s Microcystins Monitoring Requirements 

                                                           
1 Produced from the National Oceanic and Atmospheric Administration (NOAA’s) National Centers for Coastal 
Ocean Science Great Lakes Environmental Research Laboratory, the National Weather Service, and the Cleveland 
Center for Operational Oceanographic Products and Service as part of an Experimental Lake Erie Harmful Algal 
Bloom Bulletin. 



 

Ottawa County Regional Water System Cyanotoxin Management Plan – Overview E4.7 

Table 2. Ohio Microcystins Monitoring Requirements 

Location Analysis1 During 
Which 
Months? 

Monitoring 
Category 

Frequency2 

Raw Water Cyanobacteria/cyanotoxin 
genetic screening (qPCR 
for 16S, mycF, sxtA and 
cyrA genes) 

Year-Round Routine Once every 2 weeks (at the 
same time as routine 
microcystins sample) 

Raw and 
Finished Water 

Total Microcystins May 1st – 
October 31st  

Routine Weekly 

Raw and 
Finished Water 

Total Microcystins November 
1st – April 
30th   

Routine Weekly unless not detected 
in at least 2 consecutive 
weekly samples from both 
raw and finished water 
sampling points. Then 
frequency is reduced to one 
sample from each raw water 
sampling point at least once 
every 2 weeks. 

Raw and 
Finished Water 

Total Microcystins November 
1st – April 
30th  

Routine if there is 
a detection 

If detected at raw water 
sampling point, weekly 
monitoring at raw and 
finished water sampling 
points will begin no later 
than 24 hours following 
detection.3 